SiRUSA

ERSTRE T FRRESAMES
INDUSTRIAL SEWING MACHINE




CONTENTS H4k%

CO-MACHINEBODY. ®- . B cccvvvinonunapn Bl W oiccvananve a8 1
FREE T RLAD Y
C1-LUPPERSMAFT MACHANI SR <+« vunsmsssnarmssnmnss adlEB o s s amsinsres 3
Ml
C2-NEEDLE BAR MECHANISM-FEED MECHANISM -:e-oereeeeeeneee S
ST EELRAT )G
Cs_PULLY MECHAN'SM ................................................................ 7
J2 7 (Bl A
CAPRESSER BARMWIECHANISM =+ 08" Bhavscvseansss cunfiveh e e s 9
FRHAAL e
C5-OOPERMECHANISN -t Sl e voconcronnvnns @0 aggtlin BB v ovsv s swsvanans 11
Bt EBEE
C6-UPPER THREADING MECHANISM:«-ssrsssseurarensaspmeensssansiiie. 13
L RRIR T A
C7-LOWER THREADING MECHANISM:-+-+veeersssseosies 15
[N ERIR T e A
C8-LOWER SHAFT MECHANISM-GAUGE PARTS(SM1/4)-+--++-+ 17
I St A B (0
C8-LOWER SHAFT MECHANISM-GAUGE PARTS(SM3/16)--- 19
I~ i s B Y5
C10-GAUGE PARTS (DP) DP-eetssreersssseseaminssiiiiiaiiins i 21
SHIzAE
G"1-PULLER DEVICEMMECHANISM DP S oaght'-isaisamiuaisenme s 23
R AT G
CAFEACCESSORIES - o B o ererecmvmsnegn T ag@0h B oo s onvmrons snsengd 25

i



CO~1~




MACHINE BODY

REF. NO.Zi{-maE NAME OF PARTS 61 Amt req ik it
C0-01 MACHINE HEAD B [) 1
C0-C2 MACHINE REST BOARD #E#E(T) 1
C0-5-1 LOWER WHEEL /75 1
C0-06 LOWER WHEEL CONNECTION Ju43lmal] 1
C0-07 ONE WAY TRIANGULAR AXLE HH7a— i 2
C0-08 ONE WAY STILL SPRING i 6
C0-09 ONE WAY STILL BALL HH[jisek 6
C0-11 ONE WAY PUSHING PLATE [ 1
C0-11-1 PIN & 1
C0-12-1 FEED DOG PUSHING PLATE LINK 7Ziigire 1
C0-12A SCREW {FEE#4T E
C0-B17-1 PULLER COVER E=(F
CO0-A17-3 PULLER TOP COVER il 1
C0-17-3 PACKING il 1
C0-18 PLASTIC COVER #jE2E 2
C0-X28-1 SCREW 11/64x40 §#%T 2
C0-%X31 SCREW 9/64x40 L8 ZET 3
CO0-X67 SCREW 3/32x56 14T 3
CO-X67-2 SCREW 3/32x56 L6 155 3
CO-X77 SCREW 11/64x40 L9 1 2




_ 4

3¢

C1



UPPER SHAFT MACHANISM

REF. NO.Zh s NAME OF PARTS 2t/ Amt req i i
C1- PULL BAR ENDING SCREW {&i23] 1
C1-02 VERTICAL PULL BAR il f! 1
C1-03 PULL BAR BEARING 3 FEiifs 2
C1-04 VERTICAL PULL BAR FIXING SCREW & =lZ#] 1
C1-04-1 WASHER #4[g] 1
C1-Y2 PULL BAR SCREW NUT |- B} 1
C1-Cé UPPER SHAFT I Fiiff 1
C1-07 BALL BEARING 6202 ik 7
C1-08 BEARING SUPPORT il %]

C1-09 OIL STOPPER jiiFf

C1-10 BEARING CASE ASSEMBLY HliEf 1
C1-11 BEARING 6302 fifj7& 1
C1-12 OIL TANK_GRiioe 1
C1-13 OILGAUGE WINDOW i 1
C1-14 PACKING JHIF ¥

C1-15 OIL GAUGE FLANGE il s

C1-16 OIL TANK PACKING | jili#i %58 1
C1-17 PACKING B+ 1
C1-18 UPPER WHEEL ECCENTRIC WHEEL {ig( (™l :
C1-18-1 ECCENTRIC WHEEL WASHER iz

C1-18-2 BEARING JFEfiz&

C1-18-3 SCREW 9/64 x40 1ZE] ]
C1-19 UPPER WHEEL MOVING PULL BAR i s Hif7 1
C1-21 PULL BAR SCREW NUT A f#3T 1
C1-22 FIXING PULL BAR SCREW WASHER |- [ #4f 2
C1-22A WASHER S (i) 3
C1-23 PULL BARSCREW NUT IZFF 2
C1-24 THICKNESS ADJUSTING PULL BAR T 2
C1-25 PULL BAR FIXING PULL BAR %] 2
C1-26 UPPER WHEEL CONNECTION dfijifif 1
C1-27 MOVABLE LEFT-RIGHT CHOCK RING i g 1
C1-29 CONNECTION COPPER TUBE #i & 0l
C1-30 VERTICAL PULL BAR EEDf 7 ielidG] :
C1-31 WASHER %[ ]
C1-102 BEARING FIXING SCREW ¥} FFI2 1
C1-102-1 BEARING FIXING BUSHING HE £ 1
C1-X3 SCREW 15/64 X 28 W] 1
C1-X4 SCREW 15/64 X28 %] 1
C1-X5 SCREW 9/64 x40 %] 4
C1-X6 CAP SCREW 75 218] 1
C1-X7 SCREW 1/4X28 #2547 2
C1-X38-1 SCREW 11/64 x40 23] 2




e 4 N c12 X0




NEEDLE BAR MECHANISM-FEED MECHANISM

REF. NO.Z#5{4-km5E NAME OF PARTS =:11d Amt reqilisk i
C2-01 NEEDLE BAR CRANK [ =] 1
C2-02 NEEDLE BAR CRANK BOD i/t .
C2-03 NEEDLE BAR BRACKET 21L&

C2-04 WICK &

C2-05 OIL LEAK PROOF CAP [Fill& 1
C2-C6 WICK ifflis 1
C2-07 NEEDLE BAR GUIDE SLIDE BLOCK 7055 1
C2-08 NEEDLE BAR GUIDE i ;
C2-09 NEEDLE BAR &:#f

C2-10 NEEDLE BAR BUSHING (U) 2 &I L) 7
Cc2-11 NEEDLE BAR BUSHING (D)2[#EE7( 1) 1
C2-C12 THREAD TAKE-UP CRANK 77y i1 1
C2-14 OIL CAP ZEE 1
C2-C15 NEEDLE &- 2
C2-16 FEED DOG ECCENTRIC AXLE g i

Cc2-17 WASHER Z:E

C2-18 ECCENTRIC WHEEL SLEEVE 317952 7
C2-C19 ECCENTRIC WHEEL WITH SCREW [ [ it 1
C2-20 ECCENTRIC WHEEL SLEEVE G795 -
C2-C21-1 FEED BAR SLIDE BLOCK ASSEMBLY 245 a1/

C2-22 PACKING I 208

C2-23 FEED LIFTING FORK 7 9ilAi

C2-24 FEED BAR SLIDE BLOCK ASSEMBLY 1 /57551 1
C2-C25 FEED BAR ECCENTRIC SHAFT {w il 1
C2-26 FEED DOG ECCENTRIC SET [d5 4 4
C2-X7 SCREW1/4x40 14] 4
C2-X8 SCREWT11/64x40 L12 134] 5
C2-X9 SCREW 15/64x28 12%] 2
C2-X10 SCREW 15/64x28 2Z] 1
C2-X14 FEED ECCENTRIC ADJUSTING SCREW Eifvilsa] 1
C2-X31-1 SCREW 9/64x40_122] 1
C2-X49 SCREW 9/64x40 L5 %] 1




C3~7~




PULLY MECHANISM

REF. NO.Z[ {5k NAME OF PARTS =:11d Amt reqilisk i
C3-01 PULLEY 751G 1
C3-02 TIMING BELT WHEEL ASSEMBLY (SUPPER) il 7 ikial ) 7
C3-03 TIMING BELT WHEEL ASSEMBLY (LOWER) EPE 7 fi( 1)

C3-C4 TIMING BELT [Fpbhi i

C3-C5 BELT COVER Ji15/% 1
C3-06 BELT COVER PLATE |75 E20m z
C3-07 PACKING [l 1
C3-08 PULLEY COVER BASE E T A2l :
C3-09 PULLEY COVER ikt &

C3-10 WASHER =& 5
C3-20 SPRING COIL OF/E 3
C3-X01 SCREW1/4x28 [35] 5
C3-X07 SCREW1/4x28 4] 5
X3-X09 SCREW1/4x28 2] 5
C3-X18 SCREW 15/64x28 124] 5
C3-X22 SCREW 7716x14 124] 5
C3-X79 SCREW 3/16x32 L8 1247 5




@f}

} 16— ~ 17

b @ - S~

: ) D2-27 = S

(SM)BI8 i D -"-:___T::*
' e

C4~9~




PRESSER BAR MECHANISM

REF. NO.#{ sk NAME OF PARTS &ii1H Amt reqilsidt
C4-C1 PRESSR BAR B :
C4-02 FACE PLATE UPPER HINGE ASSEMBLY [EAITEH 1
C4-03 STEEL BALL 30k
C4-04 PRESSER BAR BUSHING (UPPER) MRl EilZ=( [-)

C4-05 PRESSER BAR BUSHING (LOWER) HAIFE#IZE(F) 1
C4-06 FACE PLATE (LOWER) Fij17( [) z
C4-07 PACKING [FfEs g
C4-08 PRESSER BAR CLAMP ASSEMBLY JRIFT 7% -
C4-09 PRESSER BAR CLAMP SPRING [ /fx

C4-10 PRESSER BAR CLAMP SPRING PIN =178 1
C4-11 PRESSER BAR CLAMP SPRING ASSEMBLY [ /7T z
C4-12 GUIDE WASHER EF% T ]
C4-13 WING NUT i ATEER] -
C4-14 PRESSER BAR LIFTER FARIGE Tz

C4-15 KNEE LIFTER LEVER FRRIR AR

C4-16 KNEE LIFTER SPRING BARHEGT =

C4-17 PRESSER FOOT LIFTER CHAIN ASSEMBLY {#aipafz .
C4-B18 FACE PLATE (UPPER) i & 1
C4-19 STOPPER SPRING PLATE (L) ZF-Z(51) 1
C4-20 STOPPER SPRING PLATE (S) ¢ T Z(P4)

C4-24 OIP CAP_jli%=

C4-X8 SCREW11/64x40 172]

C4-X9 SCREW 15/64x28 14T 1
C4-X25 PRESSER ADJUSTING SCREW % J-F2Z] 2
C4-X26 STUD SCREW 15/64x28 _124] -
C4-X27 STUD SCREW 5/16x28 4]

C4-X31 SCREW 9/64x40 L10 B22] 2
C4-X44 SCREW 0/64x40 122] z
C4-X60 SCREW 9/64x40 1251 7
C4-X95 SCREW 9/64x40 22T E
C4-Y02 NUT 3/16x32 Ear} 1
C4-D2-27 |RUBBER PLUR #E 1

~10~




C5~11~




LOOPER MECHANISM

REF. NO.#i{ sk NAME OF PARTS &ii1H Amt reqilsidt
C5-02 ECCENTRIC WHEEL SLEEVE F/ii 1
C5-C3 LOOPER FEEDING FORK &) -
C5-C4 LOOPER FEEDING SHAFT 32+ (fl))

C5-C5 LOPPER FEEDING SHAFT BRACKET jia) o 2%

C5-06 PIN_ iR 1

C5-C7 LOOPER FRONT-REAR TRANSMISSION /% as0/5a1s 7

C5-C8 SLIDE BROCK SHAFT [H=4l4- 1

C5-09 LOOPER LEVER SHAFT G =il -

C5-10 PACKING #[&]

C5-C11 CONNECTING ROD GUIDE PLATE [ Fihjniits: E

C5-12 WASHER =& 1

C5-C13 LOOPER SHAFT CLAMP )iz :

C5-A14 LOOPER SHAFT [Hia)i E

C5-C15 LOOPER SHAFT BUSHING (F) ahilii=iEie)

C5-16 LOOPER SHAFT BUSHING (B) {EaliliZ=&Ei(an)

C5-17 SET COLLAR jEfiik

C5-C18 FORWARD ARM CONER ASSY 7[ii&tn 1

C5-C19 PACKING [FiEEF: 1

C5-20 OIL GAUGE #Eihi 7

C5-22 CAPPLATE [iliZ

C5-23 PACKING [l %

C5-25 "8"TYPE TRANSMISSION DEVICE 8=~Hiitif 1

C5-C26 ECCENTRIC WITH SCREW  /[yjify r

C5-27 EYEPIECE HIE s -

C5-C28 STEEL BALL jiiisick

C5-C29 LOOPER SLIDE BASE iz iE )T

C5-C30 WASHER J7iR50) T

C5-C31 LOOPER FEEDING FORK % @il 1

C5-32 - E

C5-33 - z

C5-702 SQUARE BALL 71 /5y

C5-X9 SCREW 15/64x28 I£5] ]
C5-X28 SCREW 11/64x40 F2Z] 1

C5-X28-1 SCREW 11/64x40 £27T ;

C5-X311. | SCREW 11/64x40 27T 16
C5-X32 SCREW 11/64x40 E2%T 2
C5-X34 SCREW 3/16x32 4] 1

C5-X35 SCREW 3/32x56 12%] 5
C5-X36-1 SCREW N3.5L10 14T .

C5-X37 SCREW 11/64x40 %r 1

C5-X38-1 SCREW 11/64x40 23] 5
C5-X42 SCREW 1/2x28 124] 3
C5-X50 SCREW 9/64x40 L5 IFT 2
C5-X56 SCREW 15/64x28 I52] >
C5-Y01 NUT 15/64x28 T2} 1

~12~




25
(SM)B26

(PL)26 ——==

C6~13~




UPPER THREADING MECHANISM

REF. NO.Z[ w5k NAME OF PARTS =110 Amt reqilisk i
C6-01 UPPER THREAD GUIDE RETAINER [ 4705 1
C6-06 THREAD HANGER e -
C6-C7 LINE GUIDE DEVICE 8/ 2Lk
C6-7-1 PIN 7
C6-08 TENSION SPRING WASHER 773 & >
C6-09 TENSION SPRING WASHER ¥ 245 2
C6-10 NUT 02E] 5
C6-11 TENSION DISC 571" 7
C6-12 TENSION DISE PRESSER 7k J %8 >
C6-C13 UPPER THREAD TENSION SPRONG i 1% 5
C6-14 UPPER THREAD RELEASE PIN % 1
C6-C15 THREAD RELEASER SHAFT i 1
C6-18 UPPER THREAD TENSION SUTD SCREW SR EIT 2
C6-C19 UPPER THREAD TAKE-UP GUIDE J-rliis 1
C6-C21 UPPER THREAD ARM GUIDE %2 //00s >
C6-C22 THREAD TAKE-UP COVER .1
C8-25 TENSION RELEASE CRANK HfZ r
C6-26 TENSION RELEASE CONNECTING ROD [ bl 1
C6-B26 TENSION RELEASE CONNECTING ROD__[in s i 1
C6-C32 THREAD GUIDE TAKE-UP GUIDE k%)

C6-33 WASHER #&

C6-C34 UPPER THREAD TAKE-UP ASSY 7.1

C6-37 LOWER THREAD GUIDE 4 #77)(D) 1
C6-38 WASHER 748 >
C6-B39 LOOPER THREAD GUIDE BAACKET [H. 18 -
C6-B40 RUBBER PLUC ZE%

C6-X08 SCREW 9/64x40 1241

C6-X09 SCREW 15/64x28 [22]

C6-X31-1 SCREW 11/64x40 125] 1
C6-X34-1 SCREW 3/16x32 114] 5
C6-X44 SCREW 9/64x40 1251 -
CB-X47 SCREW 11/64x40 i25]

C6-X48 SCREW 9/64x40 1241 >
C6-X50 SCREW 9/64x40 _12%] 7
C6-X53 SCREW 9/64x40 11%] 1
C6-X58 UPPER THREAD TENSION STUD SCREW V124 ] 2
C6-X59 SCREW 3/16x32 124 -
C6-X65 SCREW 3/32x56 L4 12Z]

C6-Y04 NUT 11/64x40 25} 3

~14~




CD C

]

C25-B
C22-B

= 3\ { Oy oA
\\& N Ve, g
w~ —:aw ;u; il ) Q‘\-\\J}!.'#'I fdju

U- I. IG!“}I l
,___’_..J

44 XGE

'-"JL W

\i—/,/

"¥31-1A11
X31-1

lf‘aczgaj’j\ ]
I %
L AL

X31-2
8

C7~15~




LOWER THREADING MECHANISM

REF. NO.Z {5k NAME OF PARTS =:11d Amt reqilisk i
C7-01 LOERT THREAD GUIDE RETAINER s\t-;L: 22T 1
C7-C2N THREE PIPE-LINE THREAD TUBE it 1
C7-3N THREAD TUBE CLAMP il Vi
C7-06 LOWER THREAD GUIDE SUPPORTER & 2Ll 1
C7-12 LOWER THREAD GUIDE HINGE ASSEMBLY {HENETH ) 1
C7-12-1 LOWER THREAD GUIDE HINGE ASSEMBLY jiilislliiE 2
G LOWER THREAD COVER [EE ]
C7-A10 LOWER THREAD COVER [ iz 2
C7-AT1 PLATE SPRING 15/ %] 5
C7-A12 FIXING PLATE JiiagH ) 1
C7-A14 LOWER THREAD TENSION BRACKET . tifinr . 2
C7-A14-1 THREAD GUIDE [afiFr 2
CT-A17 LOWER THREAD GUIDE RETAINER 75355 T ]
C7-A18 PLATE SPRING 2157]

C7-A55 LOWER THREAD GUIDE jj_'ﬁg

C7-C20-B THREAD TENSION ROD /%37 i3FE >
C7-C22-B LOWER TEREAD TENSION NUT fm % 1

C7-C23-B LOWER TEREAD TENSION PLATE h/ 5 2
C7-C25-B LOWER TEREAD TENSION SPRING [SHies 2
C7-27 THREAD TAKE-UP LEVER COVER #fi= 4
C7-28 SPRING §f%4] 2
C7-29 LOWER THREAD TAKE-UP LEVER FRAME Eiaiil 2L 1

C7-30 LOWER THREAD TAKE-UP LEVER COVER SHAFT #% 1

C7-31 LOWER THREAD TAKE-UP LEVER BASE siufs <22 1

C7-32 GUIDE PLATE B i

C7-33 WASHER #ij&

C7-34 LOERT THREAD GUIDE PLATE FE)T 1

C7-35 2
C7-36 e 1

C7-37 LOWER THREAD GUIDE(LEFT) J2)5 1] 1

C7-39 LOWER THREAD GUIDE(LEFTRIGHT) JHf %] Z

C7-40 LOWER THREAD GUIDE(LEFT) iz

C7-41 LOWER THREAD GUIDE PLATE [Ei2f:

C7-44 LOWER THREAD TAKE-UP DISC ASSEMBLY [ i "

C7-45 LOWER THREAD FEED TUBE Shaie 1

C7-46 LOOPER THREAD GUIDE RACKET 2l 1

C7-47-1 LOOPER THREAD GUIDE BRACKET 2| 2/% i

C7-48 THREAD CUTTER GUIDE PLATE UJ&/J

C7-49 THREAD CUTTER UJ/J

C7-53 LOOPER GUIDE ks

C7-A50-2 STOPPER SPRING PLATE 00 5% 2
C7-A50-3 PIN i 4

C7-A50-4 FACE PLATE UPPER HINGE ASSEMBLY(R) B &) 1

C7-A51-4 FACE PLATE UPPER HINGE ASSEMBLY(L) WIEETE)

C7-B50 LOOPER SIDE COVER (R)ASSY M2k L

C7-B51 LOOPER SIDE COVER (L) ASSY &

C7-C68 PIN &% 1

C7-X5 SCREW 9/64x40 124] 1

C7-X8 SCREW 15/64x28 154] 1

CT-X31E5 SCREW 11/64x40 12Z] 3
C7-X31-1 SCREW 11/64x40_E24] 12
C7-X31-2 SCREW 9764x40 L10 [#ZT 2
C7-X44 SCREW 9/64x40 L5 1241 7

C7-X45 SCREW 9/64 1225] 2

C7-X50 SCREW 9764 112] 2

C7-X60 SCREW 9764x40 L4 ZZT 1

C7-X64 SCREW 3/32x56 125] 3
C7-X65 SCREW 3/32x56 L4 13T >

C7-X66 SCREW 1/4x40 125] >
C7-X67-1 SCREW 3/32x56 % T 6
C7-X92 SCREW 9/64x40 127 1

C7-X95 SCREW 0/64x40 122 1

C7-Y05 NUT 9/64x40 15} 2

~16~




C10-1B

>
X50I o'
Ci3-1B-3
C131B-1
Ci31B4
2

C8~17~




LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO.Z#5{4-km5E NAME OF PARTS =iiiH Amt reqilisk i
C8-C1 LOVER SHAFT [ 4l -
C8-02 BEARING 6200 Z Gl& 1
C8-03 BEARING 6201 Z ik
C8-04 BALL BEARING BUSHING V&1
C8-05 BEARING CASE ASSEMBLY K £F( ) 1
C8-06 BEARING FIXING BUSHING 545 217 -
C8-C7-1B NEEDLE CLAMP WITH SCREW 1/4 215% g
C8-C8-1B NEEDLE PLATE 1/4 2% 1
C8-C9-1B PRESSER FOOT ASSEMBLY 1/4 JEIA]

C8-C10-1B FEED DOG 174 27 1
C8-11 BEARING 6302 4i2% 1
C8-C13-1B-1__|NEEDLE GUARD 2 -
C8-C13-1B-2__|NEEDLE GUARD & '
C8-C13-1B-3__|[NEEDLE GUARD 21 /i(/r

C8-C13-1B-4__|NEEDLE GUARD L'_ G

C8-C14-1B LAPPERASSY 1/4

C8-C16-1B LOOPER 1/4 % ]
C8-C17-1B LOOPER 1/4 1
C8-C18 LOOPER HOLDER H2[& 1
C8-C19 LOOPER HOLDER %2 &

C8-102 BEARING FIXING SCREW J1 T 0F

C8-X3 SCREW 5/16x28 1351

C8-X8 SCREW O/64x40 LT 2
C8-X31 SCREW 9/64x40 125] 1
C8-X32 SCREW 11/64x40 wg]- :
C8-X49 SCREW 9/64x40 125]

C8-X50 SCREW 9/64x40 12%]

C8-X74-1 SCREW 1/4x28 7]

C8-X75 SCREW 11/64x40 ;
C8-X77 SCREW 11/64x40 5
C8.X78 SCREW 9/64x40 12 3
C8-X79 SCREW 3/16x32_#4]

C8-X82 SCREW 9/64x40 %

C8-X83 SCREW 11/64x40 2%] >
C8-X93 SCREW 11/64x40 [2%] 2

~18~




SM3/16

Cl3-1B-3
Cl3-1B-1

C8~19~




LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO.#{ sk NAME OF PARTS i1 Amt reqilsidt
C8-C1 LOVER SHAFT i 1
C8-02 BEARING 6200 Z A& 1
C8-03 BEARING 6201 Z &

C8-04 BALL BEARING BUSHING [RZT7]

C8-05 BEARING CASE ASSEMBLY i £ 1
C8-06 BEARING FIXING BUSHING 4% £:(7] 1
C8-C7-2B NEEDLE CLAMP WITH SCREW 3/16_ 3777 i
C8-C8-2B NEEDLE PLATE 3/16 2% :
C8-C9-2B PRESSER FOOT ASSEMBLY 3716 P

C8-C10-28B __ |FEED DOG 3/16 271k ]
C8-11 BEARING 6302 il % 1
C8-C13-1B-1__|NEEDLE GUARD /= 1
C8-C13-1B-2 |NEEDLE GUARD & :
C8-C13-1B-3 |NEEDLE GUARD &+

C8-C13-18-4 |NEEDLE GUARD Z17fi(c

C8-C14-2B __|LAPPER ASSY 3/16 B34

C8-C16-2B _ |LOOPER 3/16 %32, ]
C8-C17-2B__|LOOPER 3/16 5 1
C8-C18 LOOPER HOLDER 21/ 3
C8-C19 LOOPER HOLDER ¢t/

C8-102 BEARING FIXING SCREW JL A ELF

C8-X3 SCREW 5/16x28 1351

C8-X8 SCREW O/64x40 LT 5
C8-X31 SCREW 9/64x40 1251 1
C8-X32 SCREW 11/64x40 wg]' >
C8-X49 SCREW 0/64x40 1251

C8-X50 SCREW 0/64x40 1251

C8-X74-1 SCREW 1/4x28 [2%]

C8-X75 SCREW 11/64x40 1
C8-X77 SCREW 11/64x40 5
C8-X78 SCREW 9/64x40 1% 3
C8-X79 SCREW 3/16x32 125]

C8-X82 SCREW 9/64x40 %

C8-X83 SCREW 11/64x40 1724] 5
C8-X93 SCREW 11/64x40 F22] 5

2~




RE

X32

X79

CI13

C10~21~




GAUGE PARTS(DP)

REF. NO.Z{4-km5E NAME OF PARTS =iiiH Amt reqilisk i
C10-C7-1 NEEDLE CLAMP EITH SCREW 1/4 2% 1
C10-C7-2 NEEDLE CLAMP EITH SCREW 3-16 2 K ;
C10-C7-3 NEEDLE CLAMP EITH SCREW 178 2k
C10-C8-1 NEEDLE PLATE 1/4 %03
C10-C8-2 NEEDLE PLATE 3/16 21 1
C10-C8-3 NEEDLE PLATE 1/8 2/1% 1
C10-C9-1 PRESSER FOOT ASSY 1/4_ Rl 1
C10-C9-2 PRESSER FOOT ASSY 3/16 [ il 1
C10-C9-3 PRESSER FOOT ASSY 1/8 EUjldl
C10-C10-1 FEED DOG 14 2o ]
C10-C10-2 FEED DOG 3/16 2415 ]
C10-C10-3 FEED DOG 1/8 2 fif 1
C10-C12 FINGER GUARD 4% 3
C10-C13 NEEDLE GUARD %1%

C10-C14MH_|LAPPER ASSY B0\

C10-C14-2B___|LAPPER ASSY 384 200l

C10-C14-3 LAPPER ASSY 3t Ui, 3
C10-C16-1 LOOPER 1/4 & 1
C10-C16-2 LOOPER 3/16 & 1
C10-C16-3 LOOPER 1/8 ?

C10-C17-1 LOOPER 1/4 1

C10-C17-2 LOOPER 3/16 4]

C10-C17-3 LOOPER 1/8 @4 1
C10-C18 [OOPERHOLDER HZif 1
C10-C19 LOOPER HOLDER &% -
C10-X8 SCREW 11/64x40 1241 >
C10-X31 SCREW 9/64x40 [24] ]
C10-X32 SCREW 9/64x40 24] 2
C10-X77 SCREW 11/64x40 174] 3
C10-X79 SCREW 3/16x32 2%] ;
C10-X82 SCREW 9/64x40 12%] 1
C10-X83 STUD SCREW (241 >

~292~




PL

@ A iR
D19 — g ? g |
I
1
= = A E
(oo
o et
A18-1 < o — X9

C11~23~




PULLER DEVICE MECHANISM

REF. NO.Z#5{4-km5E NAME OF PARTS =iiiH Amt reqilisk i
C11-01 PRESSURE ADJUSTING SCREW SRt 7
C11-02 UPPER WHEEL PRESSER BAR /1] ;
C11-03 SPRING i )i
C11-05 WHEEL DIRECTION FIXING DEVICE 770 J T
C11-06 FRESSER ROD BUSHING #iZ 1
C11-07 UPPER WHEEL SEAT 20/ 4 :
C11-08 UPPER WHEEL CONNECTON [ g
C11-09 ONE WAY PULL HOLDER 771 1
C11-9A SCREW 122] 2
C11-10 PACKING |15 7
C11-12 ONE WAY TRIANGULAR WHEEL Wi = fi: >
C11-14 ONE WAY STILL BALL "Hrdier 6
C11-15 ONE WAY STILL SPRING “Hriyies 5
C1Z17 CHOCK RING EVflE
C11-A18-1 FACE PLATE (UPPER) DP [Al &k
C11-C20 UPPER WHEEL Jv 700 )

C11-X9 SCREW 15/64x40 12%] g
C11-X19 SCREW 15/64x40 125] g
C11-X67-1 SCREW 3/32x56 1% 3
C11-X67-2 SCREW 3/32x56_12%] 3
C11-D1-9 BUBBER /252 4

=D A




C12~25~




ACCESSORIES

REF. NO.Z 1 {-wm5kE NAME OF PARTS =:11d Amt reqilisk i
G12-C1 THREAD STAND Jqi:f20 1
C12-02 CUSHION ASSEMBLY [F[ERE 2
C12-2-1 WASHER #jE 2
C12-03 BASE CUSHION =i 2
C12-04 HEAD COVER [fjiif= 1
C12-05 OIL TANK_ Al 1
C12-06 OILER ASSEMBLY /[l 1
C12-07 NEEDLE 4- =
C12-08 TWEEZERS ik 1
C12-09 SPANNER [; -'ﬂ#?) 1
C12-10 SPANNER FE(#8) 1
c12-11 SCREW DRIVER } s 1
C12-12 SCREW DRIVER /[vill - 1
C12-13 SCREW DRIVER 7l 1~ 1
C12-14 THREADLE [JlE5ts 2
C12-16 SPANNER [#7 fiz J=(#10) 1
C12-X1 SCREW1/4x28 1#4] 2
C12-X2 SCREW 6.2x26 Al#&] 2

~26~



